
SSRG International Journal of Mechanical Engineering  Volume 7 Issue 1, 17-31, January 2020 

ISSN: 2348 – 8360 /doi:10.14445/23488360/IJME-V7I1P103     © 2020 Seventh Sense Research Group® 

          

 This is an open access article under the CC BY-NC-ND license (http://creativecommons.org/licenses/by-nc-nd/4.0/) 

Investigation and Development of Waste Heat 

Recovery for Sea Water Desalination 
Ameer Sadath K.T [1], P.Senthil [2], Elayaraja.R [3] 

[1] ME Manufacturing Engineering Student - Department of Mechanical Engineering & Mahendra Engineering 

College – Mallasamudram - Namakkal Dt.- Tamilnadu - India 
[2] Assistant Professor (Internal Guide) & Department of Mechanical Engineering & Mahendra Engineering 
[...]
disadvantages. Some of the negative impacts are 

concentrate and chemical discharges, energy demand, 

and danger to marine life. Also, it is required that a 

proper disposal system should be made to concentrate 

and chemical discharges. Desalination systems 

working on the basis of renewable energy sources 

like solar, wind, biomass, or on waste heat recovery 



Ameer Sadath K.T
 
et al. / IJME, 7(1), 17-31, 2020 

 

23 

from stationary engines, power plants, etc. should be 

designed in the future. 

Khawaja et al. [2008] reviewed the status 

and technological advancements in the area of 

seawater desalination. 75 million people in the World 

obtain freshwater by the desalination of brackish 

water or seawater. The authors noted that the multi-

stage flash distillation and reverse osmosis are the 

two main techniques used mostly for the purpose of 

desalination. Further research and development with 

respect to economic aspects, water cogeneration 

systems, solar energy-based desalination systems, RO 

membranes, and resulting concentrate treatment will 

decrease the production cost of desalinated water. 

Karagiannis and Soldatos [2008] reviewed 

various water desalination methods with respect to 

economic aspects. It was found that the production 

cost of freshwater through desalination depends on 

many factors like salinity in the feed water, type of 

energy source, the method adopted for desalination, 

and the total capacity of the desalinating plant. The 

production cost of freshwater using conventional 

energy systems ranges from 0.4 €/m3 to 3 €/m3. 

Using renewable energy sources, it can be as high as 

15 €/m3. Although production cost was found to be 

much higher using renewable energy systems yet it 

can be compensated by lower gas emissions and 

environmental benefits. The authors found that there 

are two methods available for desalinating water viz. 

membrane processes (mainly reverse osmosis) and 

thermal processes (like multistage flash distillation 

and multi-effect distillation). Membrane processes 

are used by medium and low capacity systems, while 

thermal methods are used in medium and large 

capacity systems. IPSEpro, RESYSpro, and 

AUDESSY are some of the software tools developed 

for ecological, economic, and technical analysis of 

water desalination methods. 

III. STUDY ANALYSIS 

Seawater desalination is the removal of salt 

and impurities from seawater to produce fresh water. 

Our desalination plants do this via a reverse osmosis 

process. 

Seawater is passed through a pre-treatment 

filter that removes large and small particles. The 

filtered seawater is then forced under pressure 

through special membranes whereby the osmosis 

process that normally occurs in nature is reversed. 

The pores in the membranes are so tiny that salt, 

bacteria, viruses, and other impurities are separated 

from the seawater. In essence, they act like 

microscopic strainers. About half of the water that 

enters the plant from the sea becomes fresh drinking 

water. The salt and other impurities removed from 

the seawater is then returned to the ocean via 

diffusers, which ensures it mixes quickly and 

prevents the marine environment from being 

impacted. 

The desalinated water is then subject to 

further treatment to meet drinking water standards 

before it reaches our customers. 

 

A. Sea Water Desalination Plant Process 

The seawater desalination plant process is to 

convert seawater into freshwater. Firstly seawater 

(raw water) is delivered by the intake pump and sent 

into the desalination plant. Then raw water is pre-

treated before entering into the SWRO system for 

there are many impurities in seawater, meeting 

requirements on RO feed water. 

 

 
Fig.3.1 seawater desalination overview 

 

SWRO plant is basically composed of the 

following systems, including intake system, pre-

treatment system, seawater desalination RO system, 

energy recovery device, chemical dosing system, 

clean-in-place (CIP) system, and PLC controlling 

system. 

 
  

Fig.3.2 seawater plant process 

 

a) Seawater Intake System 

This seawater intake system is to deliver 

seawater into the SWRO plant. There are different 

kinds of intake methods based on hydrology water 

quality in the intake area, geology conditions, 

meteorological data, and natural disasters, such as 

Beach Well Intake, Subsurface Water Intake, and 

Open Sea Water Intake, etc. 

 

b) Pre-treatment System 

Inorganic suspended solids, sand, oil, clays, 

bacteria, and dissolved organic matters are 

susceptible to foul the reverse osmosis (RO) 

membranes. Required to conduct a good-quality pre-

treatment process plays an important role in the 

operation of a seawater reverse osmosis (SWRO) 



Ameer Sadath K.T
 
et al. / IJME, 7(1), 17-31, 2020 

 

24 

plant, in order to prevent the fouling of the RO 

membrane. KYsearo seawater desalination 

plants usually adopt these pre-filters, including multi-

media filter, activated filter, 10um, and 5um 

precision security filters. Please check How Multi 

Medium Filter Works in Desalination Systems. 

The multi-media filter and activated carbon filter 

filled with refined quartz sand and cocoa-nut 

activated carbon respectively are to remove 

suspended solids, colloid particles, residual chlorine, 

microorganism, odor, and other particles in raw water. 

The coagulant is added by the dosing pump before 

raw water entering into the multimedia filter. Then 

flocculus formed by coagulant and colloids is 

removed through the filter, meeting the requirements 

on RO feed water (SDI15?5, turbidity?1NTU). 

To prevent the particles in raw water and pipes 

from entering into the HP pump and RO module, two 

security filters are selected one after another as RO 

pretreatment. The precision of 2 sets of filters is 5?m 

and 1?m respectively. Under normal working 

conditions, filter elements should be changed in time 

when the pressure difference between the inlet and 

outlet of the filter is above 1 bar. Filter structure can 

allow changing filter element rapidly 

. 

c) Seawater Desalination RO System 

RO system uses the semi-permeable 

membrane to remove organic material, colloidal 

particles, a bacterium from the feed water, producing 

desalinated freshwater. The semi-permeable 

membrane separates water and salt solution, water 

would permeate for the salt solution side under the 

osmotic pressure. If certain pressure larger than the 

osmotic pressure is applied to the salt solution, water 

would permeate in the opposite direction. This 

phenomenon is called reverse osmosis. RO permeate 

is purified, removing 98% TDS from the feed water. 

RO brine is concentrated with TDS about two times 

of the feed water. 

 

d) Energy Recovery System 

The function of an Energy recovery device 

is to reduce energy consumption and cost by 

recycling and reusing the pressure energy from the 

RO system high pressure concentrated seawater. 

Energy Recovery Device (ERD) is the key to energy-

saving in the operation of any seawater reverse 

osmosis (SWRO) desalination products, in which PX 

Pressure Exchanger device is the most efficient 

solution available today and can reduce the energy 

consumption of seawater reverse osmosis (SWRO) 

systems by up to 60 percent. 

Kysearo designs a high-performance 

seawater desalination plant for 20 T/D ~320 T/D. It’s 

our main line of business manufacturing for end-use 

or foreign agents. This scale tons don’t need too 

much electrical power. To save costs for customers, 

KYsearo’s engineer designs the process chart without 

energy recovery devices. Taking it would be more 

convenient change and low cost into account, we use 

spiral wound RO membrane, Generally DOW 

Filmtec RO membrane. 

 

e) Chemical Dosing System 

The chemical dosing system is a very 

important part of the whole water treatment system, 

including the coagulant and bactericide dosing device 

in the pretreatment, antiscalant, and reluctant dosing 

device before the 1st level RO, and the pH 

adjustment dosing before 2nd RO system. Each 

dosing device consists of a chemical tank, a dosing 

pump, and dosing pipes. All dosing devices are well 

designed and centrally installed for reliable and easy 

operation, supervision, cleaning, and maintenance. 

 

f) CIP Cleaning System 

With the better design for pre-treatment of 

RO device, it is no need to frequently clean 

membrane element. However, no matter how perfect 

the pre-treatment design is, there will be various 

kinds of pollutants forming at the surface of the 

membrane to some extent in the long-term operation 

process, which degrade membrane performance and 

raise the pressure difference between inlet and outlet. 

Therefore, except for the low-pressure flushing, it is 

requested to remove the dirt at the surface of the RO 

membrane by chemical cleaning regularly, as well as 

disinfection. The cleaning device consists of a 

cleaning tank, cleaning pump, and cleaning the filter. 

Here is the process How to Clean Seawater Reverse 

Osmosis System. 

 

g) PLC Controlling System 

Utilize integrated performance-testing 

software to conduct innovative industrial PLC control, 

which ensures to conduct online remote monitoring 

for process meters and system performance and 

enables remote notify users of system faults and 

maintenance requests in detail. KYsearo system has a 

one-click automatic switch machine function for 

easy-operating. 

 

B. Features of Good Seawater Desalination System 

The features of good seawater desalination 

system, especially end-users, they have little 

awareness and understanding about desalination 

technology, but really need one to work out 

freshwater resource problem. 

1. Optimized exterior designs and internal structure. 

2. Advanced material of all parts, especially core 

components 

3. Complete desalination process 

4. Simple operation, Easy to understand for end-users 

5. Low maintenance costs 

6. Long-term working life 

7. High stability 

8. High desalination rate up to 99.2% 

9. Automatic operation with PLC control 

10. High corrosion resistance 



Ameer Sadath K.T
 
et al. / IJME, 7(1), 17-31, 2020 

 

25 

 

C. Function of Seawater Desalination Main Device 

Reverse osmosis seawater desalination 

technology is widely applied over the world. There 

are several kinds of main devices in it, such as feed 

pump, multi-media filter, security filter, HP pump, 

RO system, etc. Here is their function introduction in 

detail as follows. 

a) Feed Pump: 

The feed pump is selected to provide 

sustained and stable feedwater flow and pressure. 

Famous Made-in-China CNP pump is strong anti-

corrosion, high-efficiency, small noise, stable and 

reliable performance. 

b) Multi-media Filter: 

It is used for turbidity removal treatment of 

raw water. The filter equipped with two kinds of 

refined quartz and manganese sand adopts pressure 

filtration. It has the advantages of large cutting 

capacity, high filtration rate, and longer filtration 

period, which could effectively remove larger 

suspended solids and colloids to meet the 

requirements of the membrane inlet water quality 

(turbidity <1NTU) and to make the sure normal 

operation of post-treatment. 

c) Ultrafiltration: 

Ultrafiltration is a kind of membrane 

separation technology driven by pressure difference 

on both sides of the membrane. Under the effect of 

the static pressure difference, larger particles in raw 

water greater than membrane hole are trapped by the 

membrane, and small particles less than membrane 

hole can pass through the membrane, so as to realize 

the separation process. This separation principle is 

considered as mechanical screening. It has a small 

hole diameter and can intercept bacteria, viruses, 

colloids, oil, suspended solids, and large organic 

molecules, etc. Too large scale seawater desalination 

system, in order to protect reverse osmosis membrane 

and prolong membrane lifespan, it is also necessary 

to adopt ultrafiltration. The SDI of ultrafiltration 

production usually can reach less than 3, the 

production quality is better than that of a multi-media 

filter. 

 

Fig.3.3 Ultrafiltration 

d) Security Filter: 

Security filters are installed at the entrance 

to the reverse osmosis equipment in order to prevent 

particles from entering the reverse osmosis 

membrane. As there is much TDS in the seawater, the 

material of the security filter adopts a 316L filter with 

10um and 5um precision. Particles in the water 

greater than 5um are trapped by a 5um filter to ensure 

the HP pump, energy recovery device, and membrane 

module safe, reliable, and stable in the long-term 

operation. 

e) HP Pump and Energy Recovery Device: 

Reverse osmosis high-pressure pump is the 

main running equipment, which provides a power 

source for the operation of the reverse osmosis 

device. The energy recovery device is the device for 

recovering energy from high pressure concentrated 

seawater of the reverse osmosis system. The energy 

recovery of the advanced PX series of ERI 

companies can be up to 98%, which can reduce the 

cost of freshwater production by 60%. The high-

pressure pump and energy recovery device provide 

the energy conversion and energy saving for reverse 

osmosis seawater desalination system according to 

water flow and pressure selection. 

f) RO System: 

The reverse osmosis membrane is the core 

of the reverse osmosis seawater desalination system, 

which is used to remove the ions, organic matter, 

colloidal particles, bacteria, and other impurities in 

the water, so that water is desalinated. The principle 

is that the semi-permeable membrane separates water 

and salt solution, water would naturally permeate for 

the salt solution side under the osmotic pressure. If 

certain pressure larger than the osmotic pressure is 

applied to the salt solution, water would permeate in 

the opposite direction. This phenomenon is called 

“reverse osmosis”. RO permeate is purified, 

removing 98% TDS from the feed water. RO brine is 

concentrated with TDS about two times of the feed 

water. 



Ameer Sadath K.T
 
et al. / IJME, 7(1), 17-31, 2020 

 

26 

g) CIP System: 

The cleaning system is mainly used for the 

protection of the reverse osmosis membrane of the 

seawater desalination system. The freshwater is 

automatically carried out on the reverse osmosis 

membrane for cleaning when finishing fresh water 

every time, and the chemical agents are used for 

cleaning and maintaining the reverse osmosis 

membrane to ensure the stability of the system. 

Please check How to Clean Seawater Reverse 

Osmosis System for more details. 

IV. OBJECTIVES 

The main objective of the project is to 

develop a seawater desalination machine by waste 

recovery method; Following are the set objectives of 

the proposed thesis work: 

 

1. To find the amount of heat energy present in 

the exhaust flue gas of an IC engine that can 

be made available to perform distillation of 

water at varying loads and compression 

ratios, plus designing and fabrication of 

water purification unit on the basis of 

maximum recoverable heat. 

2. To perform distillation of water using the 

designed water purification unit and 

calculate the distilled water collection rate at 

varying loads and compression ratios. 

3. To test the collected distilled water for the 

presence of Physico-chemical parameters 

and heavy metals. 

4. To compare purity levels of obtained 

distilled water and RO water and finding out 

the payback period of the proposed 

distillation unit at different working 

conditions. 

V. METHODOLOGY AND SETUP 

The main objective of this chapter is to 

design the evaporating and condensing unit for the 

water purification unit on the basis of maximum 